AEEX WCDMA TEST DATA
FCC ID:2BLZW-P37

Applicant: SHEN ZHEN BDF TECHNOLOGY CO.,LTD
Address: 202 Room, Dan Li Industrial Park B Building 2 Floor, Kangzheng road No.16, Longgang
' District, Shenzhen, Guangdong, China
Manufacturer: SHEN ZHEN BDF TECHNOLOGY CO.,LTD
i 202 Room, Dan Li Industrial Park B Building 2 Floor, Kangzheng road No.16, Longgang
Address: . )
District, Shenzhen, Guangdong, China
EUT: Tablet PC
Trade Mark: N/A
Model Number: P37, S23, R12, 206, R16
Date of Receipt: Oct. 22, 2024
Test Date: Oct. 22, 2024 - Oct. 31, 2024
Date of Report: Oct. 31, 2024
Prepared By: Shenzhen DL Testing Technology Co., Ltd.
Address: 101-201, Building C, Shuanghuan, No.8, Baoging Road, Baolong Industrial Zone, Baolong
' Street, Longgang District, Shenzhen, Guangdong, China
FCC CFR Title 47 Part22 Subpart H
Applicable FCC CFR Title 47 Part24 Subpart E
N ANSI/ TIA/ EIA-603-E-2016
' FCC KDB 971168 D01 Power Meas. License Digital Systems v02v02
ANSI C63.26:2015
Test Result: Pass
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03 Peak-to-Average Ratio

Band Channel | Frequency (MHz) | Result (dB) | high Limit (dB) | Verdict
WCDMA Band2 RMC 9262 1852.4 2.92 13 PASS
WCDMA Band2 RMC 9400 1880 2.90 13 PASS
WCDMA Band2 RMC 9538 1907.6 2.78 13 PASS
WCDMA Band5 RMC 4132 826.4 3.07 13 PASS
WCDMA Band5 RMC 4182 836.4 3.09 13 PASS
WCDMA Band5 RMC 4233 846.6 3.09 13 PASS

Band Channel | Frequency (MHz) | Result (dB) | high Limit (dB) | Verdict
WCDMA Band2 HSDPA 9262 1852.4 2.93 13 PASS
WCDMA Band2 HSDPA 9400 1880 2.93 13 PASS
WCDMA Band2 HSDPA 9538 1907.6 2.83 13 PASS
WCDMA Band5 HSDPA 4132 826.4 3.08 13 PASS
WCDMA Band5 HSDPA 4182 836.4 3.07 13 PASS
WCDMA Band5 HSDPA 4233 846.6 3.09 13 PASS

Band Channel | Frequency (MHz) | Result (dB) | high Limit (dB) | Verdict
WCDMA Band2 HSUPA 9262 1852.4 2.89 13 PASS
WCDMA Band2 HSUPA 9400 1880 2.88 13 PASS
WCDMA Band2 HSUPA 9538 1907.6 2.80 13 PASS
WCDMA Band5 HSUPA 4132 826.4 3.07 13 PASS
WCDMA Band5 HSUPA 4182 836.4 3.08 13 PASS
WCDMA Band5 HSUPA 4233 846.6 3.08 13 PASS
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WCDMA Band2 RMC Channel=9262

s Keysight Spectrum Analyzer - Power Stat CCDF

(=0 IR

RL RF

500 AC

Center Freq 1.852400000 GHz

Average Power

22.47 dBm
53.80 % at 0dB

1.68 dB
2.48dB
2.92dB
3.15dB
3.28adB
3.36dB

3.38dB
25.85dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

| SENSE:INT] | ALIGN AUTO |

09:11:19 AMOct 25, 2024

Center Freq: 1.852400000 GHz
Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Gaussian

Info BW 5.0000 MHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

STATUS

WCDMA Band2 RMC Channel=9400

s Keysight Spectrum Analyzer - Power Stat CCDF

(=0 R

Average Power

22.58 dBm
53.72 % at 0dB

1.67 dB
2.46dB
2.90dB
3.13dB
3.26dB
3.31dB

3.34dB
25.92 dBm

10.0 %

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

| SENSE:INT] | ALIGN AUTO |

09:11:23 AM Oct 25, 2024

Center Freq: 1.880000000 GHz
Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Gaussian

Info BW 5.0000 MHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

IMSG

STATUS

WCDMA Band2 RMC Channel=9538

Test Report Tel: 400-688-3552

Web:www.dl-cert.com
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Keysight Spectrum Analyzer - Power Stat CCDF

(=0 R

RL RE 500 AC

Center Freq 1.907600000 GHz

Average Power

22.50 dBm
54.31 % at 0dB

1.65dB
2.38dB
2.78dB
2.99dB
3.10adB
3.16dB

3.16dB
25.66 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

| SENSE:INT] | ALIGN AUTO |

09:11:28 AM Oct 25, 2024

Center Freq: 1.907600000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
# FGain:Low

Gaussian

Info BW 5.0000 MHz

Radio Std: None

IMSG

STATUS

WCDMA Band5 RMC Channel=4132

s Keysight Spectrum Analyzer - Power Stat CCDF

(=0 R

Center Freq826.400000 MHz

Average Power

23.42 dBm
53.29 % at 0dB

1.69 dB
2.58dB
3.07dB
3.30dB
3.44adB
3.52dB

3.54dB
26.96 dBm

10.0 %

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

| SENSE:INT] | ALIGN AUTO |

09:28:10 AM Oct 25, 2024

Center Freq: 826.400000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
# FGain:Low

0.001 %

Info BW 5.0000 MHz

Radio Std: None

STATUS

WCDMA Band5 RMC Channel=4182

Test Report
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Center Freq 836.400000 MHz

Keysight Spectrum Analyzer - Power Stat CCDF

(=0 R

RL RE 500 AC

Average Power

22.91 dBm
53.42 % at 0dB

1.71dB
2.59dB
3.09adB
3.34dB
3.48adB
3.54dB

3.54dB
26.45 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

| SENSE:INT] | ALIGN AUTO

09:28:14 AM Oct 25, 2024

Center Freq: 836.400000 MHz
Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Gaussian

Info BW 5.0000 MHz

Radio Std: None

Counts:1.00 M/1.00 Mpt

IMSG

STATUS

WCDMA Band5 RMC Channel=4233

s Keysight Spectrum Analyzer - Power Stat CCDF

(=0 R

Center Freq846.600000 MHz

Average Power

23.13 dBm
53.29 % at 0dB

1.71dB
2.59dB
3.09adB
3.36 dB
3.71dB
4.16 dB

4.21dB
27.34 dBm

10.0 %

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

| SENSE:INT] | ALIGN AUTO

09:28:18 AM Oct 25, 2024

Center Freq: 846.600000 MHz
Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Info BW 5.0000 MHz

Radio Std: None

Counts:1.00 M/1.00 Mpt

STATUS

Test Report
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WCDMA Band2 HSDPA Channel=9262

s Keysight Spectrum Analyzer - Power Stat CCDF

(=0 TR

RF

500

Center Freq 1.852400000 GHz

Average Power

22.84 dBm
53.70 % at 0dB

1.68 dB
2.48dB
2.93dB
3.16 dB
3.27dB
3.33adB

3.39adB
26.23 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

| SENSE:INT] | ALIGN AUTO |

02:24:50 PM Oct 26, 2024

Center Freq: 1.852400000 GHz
Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Gaussian

Info BW 5.0000 MHz

Radio Std: None

Counts:1.00 M/1.00 Mpt

IMSG

STATUS

WCDMA Band2 HSDPA Channel=9400

s Keysight Spectrum Analyzer - Power Stat CCDF

(=0 TR

RL RF 500  AC

Center Freq 1.880000000 GHz

Average Power

22.93 dBm
53.69 % at 0dB

1.68 dB
2.48dB
2.93dB
3.15dB
3.26dB
3.33adB

3.35adB
26.28 dBm

10.0 %

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

| SENSE:INT] | ALIGN AUTO |

02:24:54 PM Oct 26, 2024

Center Freq: 1.880000000 GHz
Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Gaussian

Info BW 5.0000 MHz

Radio Std: None

Counts:1.00 M/1.00 Mpt

IMSG

STATUS

WCDMA Band2 HSDPA Channel=9538
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Keysight Spectrum Analyzer - Power Stat CCDF

(=0 TR

RL RE 500 AC

Center Freq 1.907600000 GHz

Average Power

22.82 dBm
53.97 % at 0dB

1.66 dB
2.40dB
2.83dB
3.03dB
3.13aB
3.17dB

3.17dB
25.99 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

SENSE:INT] | ALIGN AUTO |

02:24:58 PM Oct 26, 2024

Center Freq: 1.907600000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
# FGain:Low

Info BW 5.0000 MHz

Radio Std: None

IMSG

STATUS

WCDMA Band5 HSDPA Channel=4132

s Keysight Spectrum Analyzer - Power Stat CCDF

(=0 TR

Center Freq826.400000 MHz

Average Power

23.56 dBm
53.34 % at 0dB

1.70dB
2.59dB
3.08dB
3.32dB
3.47dB
3.53dB

3.53dB
27.09 dBm

10.0 %

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

| SENSE:INT] | ALIGN AUTO |

02:29:00 PM Oct 26, 2024

Center Freq: 826.400000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
# FGain:Low

Gaussian

0.001 %

Info BW 5.0000 MHz

Radio Std: None

STATUS

WCDMA Band5 HSDPA Channel=4182

Test Report
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Center Freq 836.400000 MHz

Keysight Spectrum Analyzer - Power Stat CCDF

(=0 TR

RL RE 500 AC

Average Power

22.92 dBm
53.04 % at 0dB

1.71dB
2.58dB
3.07dB
3.34dB
3.45adB
3.50dB

3.51dB
26.43 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

SENSE:INT] | ALIGN AUTO

02:29:04 PM Oct 26, 2024

Center Freq: 836.400000 MHz
Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Info BW 5.0000 MHz

Radio Std: None

Counts:1.00 M/1.00 Mpt

IMSG

STATUS

WCDMA Band5 HSDPA Channel=4233

s Keysight Spectrum Analyzer - Power Stat CCDF

(=0 TR

Center Freq846.600000 MHz

Average Power

23.16 dBm
53.30 % at 0dB

1.71dB
2.59dB
3.09adB
3.35dB
3.50adB
3.60dB

3.62dB
26.78 dBm

10.0 %

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

| SENSE:INT] | ALIGN AUTO

02:29:08 PM Oct 26, 2024

Center Freq: 846.600000 MHz
Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

0.001 %

Info BW 5.0000 MHz

Radio Std: None

Counts:1.00 M/1.00 Mpt

STATUS

Test Report
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WCDMA Band2 HSUPA Channel=9262

s Keysight Spectrum Analyzer - Power Stat CCDF

=0 R

RL RF

500 AC

Center Freq 1.852400000 GHz

Average Power

22.84 dBm
53.83 % at 0dB

1.67 dB
245dB
2.89dB
3.10dB
3.23adB
3.25dB

3.25dB
26.09 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

| SENSE:INT] | ALIGN AUTO |

02:35:15 PM Oct 26, 2024

Center Freq: 1.852400000 GHz
Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Gaussian

Info BW 5.0000 MHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

STATUS

WCDMA Band2 HSUPA Channel=9400

s Keysight Spectrum Analyzer - Power Stat CCDF

(=0 TR

Average Power

22.95 dBm
53.71 % at 0dB

1.67 dB
245dB
2.88dB
3.10dB
3.22adB
3.28dB

3.30adB
26.25 dBm

10.0 %

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

| SENSE:INT] | ALIGN AUTO |

02:35:19 PM Oct 26, 2024

Center Freq: 1.880000000 GHz
Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Gaussian

Info BW 5.0000 MHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

IMSG

STATUS

WCDMA Band2 HSUPA Channel=9538

Test Report Tel: 400-688-3552
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s Keysight Spectrum Analyzer - Power Stat CCDF

(=0 TR

Center Freq1 90760000 GHz

Average Power

22.85 dBm
54.23 % at 0dB

1.64 dB
2.37dB
2.80dB
3.10dB
4.04 dB
4.72dB

4.95dB
27.80 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

02:35:23 PM Oct 26, 2024

| SENSE:INT] | ALIGN AUTO |
Radio Std: None

Center Freq: 1.907600000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
# FGain:Low

Gaussian

Info BW 5.0000 MHz

IMSG

STATUS

WCDMA Band5 HSUPA Channel=4132

s Keysight Spectrum Analyzer - Power Stat CCDF

(=0 TR

Center Freq 826.400000 MHz

Average Power

23.55 dBm
53.45 % at 0dB

1.70dB
2.58dB
3.07dB
3.32dB
3.47dB
4.22dB

4.50 dB
28.05dBm

10.0 %

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

02:39:25 PM Oct 26, 2024

| SENSE:INT] | ALIGN AUTO |
Radio Std: None

Center Freq: 826.400000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
# FGain:Low

Gaussian
(]

0.001 %

Info BW 5.0000 MHz

STATUS

WCDMA Band5 HSUPA Channel=4182

Test Report Tel: 400-688-3552

Web:www.dl-cert.com Email: service@dl-cert.com Page 10 of 38
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Center Freq 836.400000 MHz

Keysight Spectrum Analyzer - Power Stat CCDF

(=0 TR

RL RE 500 AC

Average Power

22.92 dBm
53.15 % at 0dB

1.71dB
2.59dB
3.08dB
3.33dB
3.47dB
3.51dB

3.54dB
26.46 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

SENSE:INT] | ALIGN AUTO |

02:39:29 PM Oct 26, 2024

Center Freq: 836.400000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
# FGain:Low

Info BW 5.0000 MHz

Radio Std: None

IMSG

STATUS

WCDMA Band5 HSUPA Channel=4233

s Keysight Spectrum Analyzer - Power Stat CCDF

(=0 TR

Center Freq846.600000 MHz

Average Power

23.17 dBm
53.40 % at 0dB

1.70dB
2.59dB
3.08dB
3.33dB
3.48adB
3.76dB

3.77dB
26.94 dBm

10.0 %

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

| SENSE:INT] | ALIGN AUTO |

02:39:34 PM Oct 26, 2024

Center Freq: 846.600000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
# FGain:Low

Gaussian

0.001 %

Info BW 5.0000 MHz

Radio Std: None

STATUS

Test Report

Tel: 400-688-3552
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04 Occupied bandwidth

Band Channel | Frequency (MHz) | 99% OBW (kHz) | -26dB EBW (kHz) | Verdict
WCDMA Band2 RMC 9262 1852.4 4178.244 4714.348 PASS
WCDMA Band2 RMC 9400 1880 4167.288 4693.143 PASS
WCDMA Band2 RMC 9538 1907.6 4182.200 4710.081 PASS
WCDMA Band5 RMC 4132 826.4 4172.333 4707.904 PASS
WCDMA Band5 RMC 4182 836.4 4176.495 4710.167 PASS
WCDMA Band5 RMC 4233 846.6 4175.501 4681.568 PASS

Band Channel | Frequency (MHz) | 99% OBW (kHz) | -26dB EBW (kHz) | Verdict
WCDMA Band2 HSDPA 9262 1852.4 4172.698 4721.264 PASS
WCDMA Band2 HSDPA 9400 1880 4164.122 4722.147 PASS
WCDMA Band2 HSDPA 9538 1907.6 4196.089 4728.520 PASS
WCDMA Band5 HSDPA 4132 826.4 4155.568 4708.699 PASS
WCDMA Band5 HSDPA 4182 836.4 4178.098 4705.430 PASS
WCDMA Band5 HSDPA 4233 846.6 4164.987 4718.600 PASS

Band Channel | Frequency (MHz) | 99% OBW (kHz) | -26dB EBW (kHz) | Verdict
WCDMA Band2 HSUPA 9262 1852.4 4189.006 4712.937 PASS
WCDMA Band2 HSUPA 9400 1880 4181.566 4726.020 PASS
WCDMA Band2 HSUPA 9538 1907.6 4188.797 4707.197 PASS
WCDMA Band5 HSUPA 4132 826.4 4172.199 4677.841 PASS
WCDMA Band5 HSUPA 4182 836.4 4182.260 4653.576 PASS
WCDMA Band5 HSUPA 4233 846.6 4166.328 4694.364 PASS

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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WCDMA Band2 RMC Channel=9262

s Keysight Spectrum Analyzer - Occupied BW =R ==

RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 09:11:34 AM Oct 25, 2024
Center Freq 1.852400000 GHz Center Freq: 1.852400000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.7 dB

#VBW 300 kHz

Occupied Bandwidth Total Power 30.2 dBm

4.1782 MHz

Transmit Freq Error 596 Hz % of OBW Power 99.00 %
x dB Bandwidth 4.714 MHz x dB -26.00 dB

IMSG STATUS

WCDMA Band2 RMC Channel=9400

s Keysight Spectrum Analyzer - Occupied BW =1 ==
RE 5 | SENSE:INT] | ALIGN AUTO | 09:11:38 AM Oct 25, 2024

09 AC
Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 200/200

#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.76 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 30.5 dBm

4.1673 MHz

Transmit Freq Error 429 Hz % of OBW Power 99.00 %
x dB Bandwidth 4.693 MHz x dB -26.00 dB

IMSG STATUS

WCDMA Band2 RMC Channel=9538

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 13 of 38
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s Keysight Spectrum Analyzer - Occupied BW

(=0 R

RL RE 500 AC

| SENSE:INT] |

ALIGN AUTO |

09:11:42 AM Oct 25, 2024

Center Freq 1.907600000 GHz

# FGain:Low

Trig: Free Run
#Atten: 40 dB

——

Center Freq: 1.907600000 GHz

Radio Std: None
Avg|Hold: 200/200
Radio Device: BTS

Ref Offset9.79 dB
Ref 40.00 dBm

Center 1.908 GHz
#Res BW 100 kHz

Occupied Bandwidth

41822 MHz
2.085 kHz
4.710 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

30.1 dBm

99.00 %
-26.00 dB

IMSG

STATUS

WCDMA Band5 RMC Channel=4132

s Keysight Spectrum Analyzer - Occupied BW

(=0 R

RL RE 500  AC | SENSE:INT] | ALIGN AUTO |

02:27:17 PMOct 25, 2024

Center Freq: 826.400000 MHz

Center Freq 826.400000 MHz ,
Trig: Free Run Avg|Hold: 200/200

——

Radio Std: None

# FGain:Low

#Atten: 40 dB

Radio Device: BTS

Ref Offset 7.44 dB
Ref 40.00 dBm

Occupied Bandwidth

#VBW 300 kHz

Total Power

31.1 dBm

4.1723 MHz

7.254 kHz
4.708 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

IMSG

WCDMA Band5 RMC Channel=4182

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 14 of 38
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s Keysight Spectrum Analyzer - Occupied BW ‘i”i‘\&l
RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 02:27:21 PM Oct 25, 2024
Center Freq 836.400000 MHz Center Freq: 836.400000 MHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.46 dB
Ref 40.00 dBm

Center 336.4 MHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 30.4 dBm

4.1765 MHz

Transmit Freq Error -10.660 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.710 MHz x dB -26.00 dB

IMSG STATUS

WCDMA Band5 RMC Channel=4233

s Keysight Spectrum Analyzer - Occupied BW =1 ==
RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 02:27:26 PM Oct 25, 2024

Center Freq 846.600000 MHz

Center Freq: 846.600000 MHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 200/200

#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.48 dB
Ref 40.00 dBm

Center 346.6 MHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 30.7 dBm

4.1755 MHz

Transmit Freq Error -8.311 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.682 MHz x dB -26.00 dB

IMSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 15 of 38
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WCDMA Band2 HSDPA Channel=9262

s Keysight Spectrum Analyzer - Occupied BW

(=0 TR

RL RF 5

Center Freq 1.85

00 AC
400000 GHz

| SENSE:INT] | ALIGN AUTO

‘ 02:25:04 PM Oct 26, 2024

Center Freq: 1.852400000 GHz
Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Avg|Hold: 200/200

Radio Std: None

Radio Device: BTS

Ref Offset 9.5 dB
Ref 40.00 dBm

Occupied Bandwidth

#VBW 300 kHz

Total Power

4.1727 MHz

Transmit Freq Error
x dB Bandwidth

-1.074 kHz
4.721 MHz

% of OBW Power
x dB

30.6 dBm

99.00 %
-26.00 dB

IMSG

STATUS

WCDMA Band2 HSDPA Channel=9400

s Keysight Spectrum Analyzer - Occupied BW

(=0 TR

RL RF 500  AC

Center Freq 1.880000000 GHz

| SENSE:INT] | ALIGN AUTO

‘ 02:25:09 PM Oct 26, 2024

Center Freq: 1.880000000 GHz
Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Avg|Hold: 200/200

Radio Std: None

Radio Device: BTS

Ref Offset 9.56 dB
Ref 40.00 dBm

Occupied Bandwidth

#VBW 300 kHz

Total Power

4.1641 MHz

Transmit Freq Error
x dB Bandwidth

-3.606 kHz
4.722 MHz

% of OBW Power
x dB

30.6 dBm

99.00 %
-26.00 dB

IMSG

STATUS

WCDMA Band2 HSDPA Channel=9538

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Occupied BW

(=0 TR

RL RE 500 AC

| SENSE:INT] |

ALIGN AUTO |

02:25:13 PM Oct 26, 2024

Center Freq 1.907600000 GHz

# FGain:Low

——

Center Freq: 1.907600000 GHz

Trig: Free Run
#Atten: 40 dB

Radio Std: None
Avg|Hold: 200/200
Radio Device: BTS

Ref Offset 9.59 dB
Ref 40.00 dBm

Center 1.908 GHz
#Res BW 100 kHz

Occupied Bandwidth
4.1961 MHz
53 Hz
4.729 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

30.6 dBm

99.00 %
-26.00 dB

IMSG

STATUS

WCDMA Band5 HSDPA Channel=4132

s Keysight Spectrum Analyzer - Occupied BW

(=0 TR

RL RE 500  AC | SENSE:INT] | ALIGN AUTO |

02:29:13 PM Oct 26, 2024

Center Freq: 826.400000 MHz
—p. Trig: FreeRun

Center Freq 826.400000 MHz

Avg|Hold: 200/200

Radio Std: None

# FGain:Low

#Atten: 40 dB

Radio Device: BTS

Ref Offset 7.44 dB
Ref 40.00 dBm

Occupied Bandwidth

#VBW 300 kHz

Total Power

31.3 dBm

4.1556 MHz

5.362 kHz
4.709 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

IMSG STATUS

WCDMA Band5 HSDPA Channel=4233
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s Keysight Spectrum Analyzer - Occupied BW ‘i”i‘\&l
RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 02:29:22 PM Oct 26, 2024
Center Freq 846.600000 MHz Center Freq: 846.600000 MHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.48 dB
Ref 40.00 dBm

Center 346.6 MHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 30.9 dBm

4.1650 MHz

Transmit Freq Error -2.145 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.719 MHz x dB -26.00 dB

IMSG STATUS

WCDMA Band5 HSDPA Channel=4182

s Keysight Spectrum Analyzer - Occupied BW =1 ==
RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 02:29:18 PM Oct 26, 2024

Center Freq 836.400000 MHz

Center Freq: 836.400000 MHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 200/200

#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.46 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 30.6 dBm

4.1781 MHz

Transmit Freq Error -5.301 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.705 MHz x dB -26.00 dB

IMSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 18 of 38
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WCDMA Band2 HSUPA Channel=9262

s Keysight Spectrum Analyzer - Occupied BW =R ==

RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 02:35:28 PM Oct 26, 2024
Center Freq 1.852400000 GHz Center Freq: 1.852400000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.5 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 30.5 dBm

4.1890 MHz

Transmit Freq Error 1.777 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.713 MHz x dB -26.00 dB

IMSG STATUS

WCDMA Band2 HSUPA Channel=9538

s Keysight Spectrum Analyzer - Occupied BW =1 ==
RE 5 | SENSE:INT] | ALIGN AUTO | 02:35:37 PM Oct 26, 2024

09 AC
Center Freq 1.907600000 GHz Center Freq: 1.907600000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 200/200

#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.59 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 30.5 dBm

4.1888 MHz

Transmit Freq Error -6.181 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.707 MHz x dB -26.00 dB

IMSG STATUS

WCDMA Band2 HSUPA Channel=9400

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 19 of 38
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==
02:35:33 PM Oct 26, 2024
Radio Std: None

s Keysight Spectrum Analyzer - Occupied BW
RL RF 500 AC

Center Freq 1.880000000 GHz

| SENSE:INT] | ALIGN AUTO |
Center Freq: 1.880000000 GHz

—p. Trig: FreeRun Avg|Hold: 200/200
#Atten: 40 dB

#FGain:Low Radio Device: BTS

Ref Offset 9.56 dB
Ref 40.00 dBm

#VBW 300 kHz

Total Power 30.7 dBm

Occupied Bandwidth
4.1816 MHz

-1.874 kHz % of OBW Power
4.726 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

IMSG STATUS

WCDMA Band5 HSUPA Channel=4182

(=0 TR

02:39:43 PM Oct 26, 2024

s Keysight Spectrum Analyzer - Occupied BW
RL RF 500 AC

| SENSE:INT] | ALIGN AUTO |

Center Freq: 836.400000 MHz
—p. Trig: FreeRun
#Atten: 40 dB

Center Freq 836.400000 MHz

# FGain:Low

Avg|Hold: 200/200

Radio Std: None

Radio Device: BTS

Ref Offset 7.46 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth

Total Power

30.7 dBm

4.1823 MHz

-11.552 kHz % of OBW Power
4.654 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

IMSG STATUS

WCDMA Band5 HSUPA Channel=4132

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 20 of 38
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s Keysight Spectrum Analyzer - Occupied BW ‘i”i‘\&l
RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 02:39:39 PM Oct 26, 2024
Center Freq 826.400000 MHz Center Freq: 826.400000 MHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.44 dB
Ref 40.00 dBm

Center 326.4 MHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 31.3 dBm

4.1722 MHz

Transmit Freq Error 10.522 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.678 MHz x dB -26.00 dB

IMSG STATUS

WCDMA Band5 HSUPA Channel=4233

s Keysight Spectrum Analyzer - Occupied BW =1 ==
RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 02:39:48 PM Oct 26, 2024

Center Freq 846.600000 MHz

Center Freq: 846.600000 MHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 200/200

#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 7.48 dB

#VBW 300 kHz

Occupied Bandwidth Total Power 31.1 dBm

4.1663 MHz

Transmit Freq Error 2.487 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.694 MHz x dB -26.00 dB

IMSG STATUS
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05 Band edge

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
WCDMA Band2 RMC 9262 1852.4 1850.00 -23.13 -13 PASS
WCDMA Band2 RMC 9538 1907.6 1910.00 -22.39 -13 PASS
WCDMA Band5 RMC 4132 826.4 824.00 -22.93 -13 PASS
WCDMA Band5 RMC 4233 846.6 849.00 -23.46 -13 PASS

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
WCDMA Band2 HSUPA 9262 1852.4 1850.00 -22.20 -13 PASS
WCDMA Band2 HSUPA 9538 1907.6 1910.00 -21.57 -13 PASS
WCDMA Band5 HSUPA 4132 826.4 823.86 -23.26 -13 PASS
WCDMA Band5 HSUPA 4233 846.6 849.00 -23.40 -13 PASS

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
WCDMA Band2 HSDPA 9262 1852.4 1850.00 -22.64 -13 PASS
WCDMA Band2 HSDPA 9538 1907.6 1910.00 -22.13 -13 PASS
WCDMA Band5 HSDPA 4132 826.4 824.00 -22.18 -13 PASS
WCDMA Band5 HSDPA 4233 846.6 849.00 -23.69 -13 PASS

Test Report
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Web:www.dl-cert.com

Email: service@dl-cert.com
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WCDMA Band2 RMC Channel=9262

=2 =R
| SENSE:INT] ALIGN AUTO | 09:11:48 AM Oct 25, 2024
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

ww Keysight Spectrum Analyzer - Swept SA

Ref Offset 9.7 dB
1LO dBidiv.  Ref 30.00 dBm
g

400 ..n-n-.-

Center 1.850000 GHz
#VBW 300 kHz*

IMSG STATUS

WCDMA Band2 RMC Channel=9538

[B=8 xS
| SENSE:INT] ALIGN AUTO | 09:11:54 AM Oct 25, 2024
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

e Keysight Spectrum Analyzar Swept SA

#VBW 300 kHz* Sweep 1.000 ms (1 001 pts)

IMSG STATUS

WCDMA Band5 RMC Channel=4132
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w Keysight Spectrum Analyzer - Swept SA [E=R{r=m ==

RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 09:20:14 AM Oct 25, 2024

Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 7.64 dB
1LO dBidiv.  Ref 30.00 dBm
og

#VBW 300 kHz* Sweep 1.000 ms (1 001 pts)

IMSG STATUS

WCDMA Band5 RMC Channel=4233

w Keysight Spectrum Analyzer - Swept SA [E=R{r=m ==

RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 09:20:19 AM O

2024

Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Center 849.000 MHz Span 2.000 MHz
#VBW 300 kHz* Sweep 1.000 ms (1001 pts)
MSG [STATUS
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WCDMA Band2 HSUPA Channel=9262

[B=8 T
| SENSE:INT] ALIGN AUTO | 02:35:43 PM Oct 26, 2024
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

ww Keysight Spectrum Analyzer - Swept SA

Ref Offset 9.5 dB
1LO dBidiv.  Ref 30.00 dBm
g

Center 1.850000 GHz
#VBW 300 kHz*

IMSG STATUS

WCDMA Band2 HSUPA Channel=9538

[B=8 xS
| SENSE:INT] ALIGN AUTO | 02:35:49 PM Oct 26, 2024
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

e Keysight Spectrum Analyzar Swept SA

Span 2.000 MHz
#VBW 300 kHz* Sweep 1.000 ms (1001 pts)

IMSG STATUS

WCDMA Band5 HSUPA Channel=4132
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ww Keysight Spectrum Analyzer - Swept SA

(=0 TR

RL RE 500 AC

| SENSE:INT]

ALIGN AUTO ‘ 02:39:55 PM Oct 26, 2024

Trig: Free Run
#Atten: 40 dB

PNO: Wide -»—
IFGain:Low

Avg Type: RMS
Avgl|Hold: 100/100

Ref Offset 7.44 dB

1LO gBldlv Ref 30.00 dBm

#VBW 300 kHz*

Sweep 1.000 ms (1001 pts)

IMSG

STATUS

WCDMA Band5 HSUPA Channel=4233

ww Keysight Spectrum Analyzer - Swept SA

(=0 TR

RL RF 500  AC

SENSE:INT]

ALIGN AUTO ‘ 02:40:00 PM O 2024

Trig: Free Run
#Atten: 40 dB

PNO: Wide -»—
IFGain:Low

Avg Type: RMS
Avgl|Hold: 100/100

Center £49.000 MHz

#VBW 300 kHz*

Span 2.000 MHz
Sweep 1.000 ms (1001 pts)

IMSG

STATUS

Test Report
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WCDMA Band2 HSDPA Channel=9262

===
| SENSE:INT] ALIGN AUTO | 02:25:19 PM Oct 26, 2024
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

ww Keysight Spectrum Analyzer - Swept SA

Mkr1 1.850 000 GHz
Ref Offset 9.5 dB
10 gBldiv RZf 3(?.7)0 dBm -22.374 dBm

Center 1.850000 GHz
#Res BW 100 kHz #VBW 300 kHz*

IMSG STATUS

WCDMA Band2 HSDPA Channel=9538

[B=8 xS
| SENSE:INT] ALIGN AUTO | 02:25:26 PM Oct 26, 2024
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

e Keysight Spectrum Analyzar Swept SA

Mkr1 1.910 002 GHz
-22.139 dBm

Center 1.910000 GHz

#Res BW 100 kHz #VBW 300 kHz* Sweep 1.000 ms (1 001 pts)

IMSG STATUS

WCDMA Band5 HSDPA Channel=4132
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ww Keysight Spectrum Analyzer - Swept SA ‘i”i‘\&l
RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 02:29:28 PM Oct 26, 2024
Avg Type: RMS

PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Ref Offset 7.44 dB
1LO dBidiv.  Ref 30.00 dBm
og

#VBW 300 kHz* Sweep 1.000 ms (1 001 pts)

IMSG STATUS

WCDMA Band5 HSDPA Channel=4233

ww Keysight Spectrum Analyzer - Swept SA ‘iui‘ﬂ-
RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 02:29:34 PMO 2024

Avg Type: RMS

PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Center 849.000 MHz Span 2.000 MHz
#VBW 300 kHz* Sweep 1.000 ms (1001 pts)

IMSG STATUS
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06 Out-of-band emissions

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
WCDMA Band2 RMC 9262 1852.4 19672.99 -22.91 -13 PASS
WCDMA Band2 RMC 9400 1880 18458.32 -22.39 -13 PASS
WCDMA Band2 RMC 9538 1907.6 19421.37 -22.00 -13 PASS
WCDMA Band5 RMC 4132 826.4 2776.49 -27.83 -13 PASS
WCDMA Band5 RMC 4182 836.4 7829.03 -27.66 -13 PASS
WCDMA Band5 RMC 4233 846.6 8198.67 -27.63 -13 PASS

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
WCDMA Band2 HSUPA 9262 1852.4 18721.92 -22.66 -13 PASS
WCDMA Band2 HSUPA 9400 1880 19949.58 -22.29 -13 PASS
WCDMA Band2 HSUPA 9538 1907.6 19505.74 -22.54 -13 PASS
WCDMA Band5 HSUPA 4132 826.4 6729.34 -28.17 -13 PASS
WCDMA Band5 HSUPA 4182 836.4 7247.78 -28.52 -13 PASS
WCDMA Band5 HSUPA 4233 846.6 6357.46 -28.54 -13 PASS

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
WCDMA Band2 HSDPA 9262 1852.4 18797.31 -21.41 -13 PASS
WCDMA Band2 HSDPA 9400 1880 18490.77 -22.93 -13 PASS
WCDMA Band2 HSDPA 9538 1907.6 18884.68 -22.51 -13 PASS
WCDMA Band5 HSDPA 4132 826.4 5981.34 -28.43 -13 PASS
WCDMA Band5 HSDPA 4182 836.4 7390.10 -27.99 -13 PASS
WCDMA Band5 HSDPA 4233 846.6 7650.57 -28.04 -13 PASS

Test Report
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WCDMA Band2 RMC Channel=9262

ww Keysight Spectrum Analyzer - Swept SA =1 ==
0 | SENSE:INT] | ALIGN AUTO | 09:13:04 AM Oct 25, 2024

Avg Type: Log-Pwr
PNO: Fast -w— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset9.7 B
Ref 30.00 dBm

MKR MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

I N [1]7] 1 8518 GHz 22 611 T N I
A N [1]f] 19.673 0 GHz 22916dBm| [ [ 0000000000000 |
-rr ]

S OW o~ o AW

-l

IMSG STATUS

WCDMA Band2 RMC Channel=9400

=n =R
| SENSE:INT] | ALIGN AUTO | 09:14:14 AM Oct 25, 2024
Avg Type: Log-Pwr
PNO: Fast -w— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

e Keysight Spectrum Analyzar Swept SA

Center Freq10 015000000 GHz

Ref Offset 9.76 dB
1LO dBidiv_ Ref 30.00 dBm
og

MKR, MODE TRC| SCL X FUNCTION | FUNCTION WIDTH FUNCTION VALUE

I N [1]f]  18792GHz| 22, 650 =T A I
A N [1]f] 18.458 3 GHz -22400Bm| [ [ 0000000000000 |
- - 1]

S OW o~ o AW

-l

IMSG STATUS
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WCDMA Band2 RMC Channel=9538

ww Keysight Spectrum Analyzer - Swept SA =1 ==
0 | SENSE:INT] | ALIGN AUTO | 09:15:24 AM Oct 25, 2024

Avg Type: Log-Pwr
PNO: Fast -w— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 9.79 dB
Ref 30.00 dBm

MKR MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

1 mnn_m 22, sgl e I
A N [1[f]  194214GHz| 22010dBm| | [ 0000000000000 |
-rr ]

S OW o~ o AW

-l

IMSG STATUS

WCDMA Band5 RMC Channel=4132

=n =R
| SENSE:INT] | ALIGN AUTO | 09:21:22 AM Oct 25, 2024
Avg Type: Log-Pwr
PNO: Fast -w— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

e Keysight Spectrum Analyzar Swept SA

Center Freq5 015000000 GHz

Ref Offset 7.64 dB
1LO dBidiv_ Ref 30.00 dBm
og

MKR, MODE TRC| SCL FUNCTION | FUNCTION WIDTH FUNCTION VALUE

I N [1]7] 828 10 MHz 23 497 Bém | 0 000000O0O0O0O0O0O0O0O0O0O0O0O0O0O0O0O0O0O]
A N [1]f] 2.776 49 GHz -2783%dBm| [ [ 0000000000000 |
-rr- ]

WCDMA Band5 RMC Channel=4182
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ww Keysight Spectrum Analyzer - Swept SA ‘i”i‘\&l

| SENSE:INT] | ALIGN AUTO | 09:22:25 AM Oct 25, 2024
Avg Type: Log-Pwr 2

PNO: Fast -w— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Ref Offset 7.66 dB
1LO dBldiv  Ref 30.00 dBm
og

MKR, MODE TRC| SCL FUNCTION | FUNCTION WIDTH FUNCTION VALUE

I N [1]7] 835 83 MHz FER 140 Bém | 0 000000O0O0O0O0O0O0O0O0O0O0O0O0O0O0O0O0O0O]
A N [1]f] 7.829 03 GHz -27668dBm| [ [ 0000000000000 |
--=_—___

S OW o~ o AW

-l

IMSG STATUS

WCDMA Band5 RMC Channel=4233

=n =R
| SENSE:INT] | ALIGN AUTO | 09:23:27 AM Oct 25, 2024
Avg Type: Log-Pwr
PNO: Fast -w— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

s Keysight Spectrum Analyzer - Swept SA

Ref Offset 7.68 dB
Ref 30.00 dBm

MKR MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

I N [1]7] 845 80 MHz FER 199 T N I
A N [1]f] 8.198 67 GHz -2763%6dBm| [ [ 0000000000000 |
-rr ]

S OW o~ o AW

-l

IMSG STATUS
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WCDMA Band2 HSUPA Channel=9400

e Keysight Spectrum Analyzar Swept SA

==

Center Freq10 015000000 GHz

| SENSE:INT]

IFGain:Low

PNO: Fast -w— Trig: FreeRun

#Atten: 40 dB

ALIGN AUTO ‘ 02:38:08 PM Oct 26, 2024

Avg Type: Log-Pwr
Avgl|Hold: 100/100

Ref Offset 9.56 dB
1LO dBidiv_ Ref 30.00 dBm
og

MKR MODE TRC| SCL X

I N [1]7]

S OW o~ o AW

-l

| 1.8797GHz| 22, 863 =T A I
A N [1]f] 19.949 6 GHz 22296dBm| [ [ 0000000000000 |
-rr ]

FUNCTION

FUNCTION WIDTH FUNCTION VALUE

IMSG

WCDMA Band2 HSUPA Channel=9262

ww Keysight Spectrum Analyzer - Swept SA

(=0 TR

| SENSE:INT]

ALIGN AUTO ‘ 02:36:59 PM Oct 26, 2024

PNO: Fast -w— Trig: FreeRun

IFGain:Low

#Atten: 40 dB

Avg Type: Log-Pwr
Avgl|Hold: 100/100

Ref Offset 9.5 dB
Ref 30.00 dBm

MKR MODE TRC| SCL

S OWO~ND O A

-l

FUNCTION

1 IIII]I] 1 8518 GHz 23 000 Bém | 0 000000O0O0O0O0O0O0O0O0O0O0O0O0O0O0O0O0O0O]
-22660dBm| [ |
—_

FUNCTION WIDTH FUNCTION VALUE

IMSG

WCDMA Band2 HSUPA Channel=9538
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ww Keysight Spectrum Analyzer - Swept SA =1 ==

| SENSE:INT] | ALIGN AUTO | 02:39:18 PM Oct 26, 2024

Avg Type: Log-Pwr
PNO: Fast -w— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 9.59 dB
RE‘SU.OO dBm

MKR, MODE TRC| SCL FUNCTION | FUNCTION WIDTH FUNCTION VALUE

1 IIII]I]_EEEHEIE 23265 dBm| |

-l

I

A N [1[f]  196067GHz| 22641dBm| | [ 000000000000 |

oS - - r ]
]

IMSG STATUS

WCDMA Band5 HSUPA Channel=4132

s Keysight Spectrum Analyzer - Swept SA

(=0 TR
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